

Re 1. Test specimen:

One sample labelled as

"Project: D20-010/006, Monster: Streetlaminaat R12 - rolnr 3103109, Datum ontvangst: 16/03/2021".

Re 5. Sampling / Sample preparation:

Sampling and delivery to the FGK were under responsibility of the customer. The sample was fixed to a chipboard by means of nails.

Re 6. Results:

Corrected mean acceptance angle: 27.6° Class: R 12

Table: Evaluation scheme according to DIN 51130:2014-02

Corrected mean acceptance angle	Class
> 6° up to 10°	R 9
> 10° up to 19°	R 10
> 19° up to 27°	R 11
> 27° up to 35°	R 12
> 35°	R 13

Re 7. Testing uncertainties:

Details on request.